Oct. 6. 2005 12:20PM

No. 5809 P

'IIM AI! ! 5! l 14" (355mm) CUT-OFF SAW Model 2414

9I010

IMPORTANT! — To assurs product SAFETY
and RELIABILITY, repmirs should be per-
formed hy MAKITA Service Contars or other
qualified service organizetions. Always use
MAKITA replacement parts.

WIRING DIAGRAM

FOR TYPE 2 SWITCH
PART NO. 651113-6

hhhhhh



Oct. 6. 2005 12:20PM No. 5809 P, 2

-----
St




Oct.

6. 2005 12:28PM

SERVICE CHANGE

1. Change on Handle and Switch.
Changes on type 2 begins with serial no. 2735E (Model 2414).

Type 1

No. 5809

Type 2

Fig. Description Type 1 Type 2
6 Handle (L) Part #411380-3 Part #411433-8 <
(Discontinued)
25 Switch Part #651008-3 Part #651113-6
{AC only) {AC/DC}
27 Flat Washer 4 Part #941052-1 (1 pc.) | Part #941051-3 (2 pes.)
28 | Pan Head Screw Part #911101-8 (1 pe.) | Part #811111-5 (2 pes.)
(M4 x6) (M4x10)
104 | Handle (R) Part #411381-1 Part #411434-6
{Discontinuad)
106 | Comp. Spring | = e Part #231026-3 (Added)
106 | Switchlock | - Part #411446-9 (Added)
107 | Lock-off Button | - Part #411447-7 (Added)

The above parts are completely intarchangeable as a set.

2. Change on Gear Housing.

Type 1

Fig. Description Type 1 Type 2

51 Rubber Fin Part #263005-3 | e

52 Gear Housing Part #312813-6 Part #157331-9
(w/O Ring 213460-9)

The above parts are completely interchangeable as a set.

4 Model 2414

12-94

ol
AP TRy G

P.

]



Oct. 6. 2005 12:20PM

6. Change on Base from S/N 26943E.

Type 2

Fig. Description Type 1 Type 2

63 | Flat Washer 24 Part #263751-6 | =~ —--—-

64 | H. Bolt M8x40 Part #251683-1 | == —-meeeeee-

65 | 8. Washer 8 Part #942201-3 | = emeeeeee-

86 | Pipg Cover (L} Part #345141-8 | = oo

87 | Hex Bolt M8x40 Part #251683-1 |  -—ooooeee

68 Spring Washer 8 Part #942201-3 | = =eremeeae-

69 | Pipe Cover (R) Part #345142-6 | = -oceeeeees

70 | Flat Washer 24 Part #263751-6 [ -ooooooee-

71 | Pipe 24 Part #331087-4 Part #331437-3
78 | Screw MBx38 Part #911349-2 | = oo

80 [ Cushion Part #421277-8 Part #421487-7
84 | Base Part #164450-4 Part #165083-8
112 | Fix Plate Part #342626-1 |  sssreeoeen

126 | SubBase | oo Part #316609-1
127 | Spark Guard | -----m- Part #344138-4
128 | Screw MEx10 | e Part #911308-6
129 | Screw MBx20 | 00000 ---omeees Part #311333-7 {5 ea)
130 | Retaining Ring 5-24 | = -—-—— Fart #961104-2 (2 ea)

The sbove parts are interchangeable as & set.

EMndal 7a14

No. 5809

P.

4

10 04



Oct.

6. 2005 17:29PM No. 5809 P %
Part Oty. Part Qty.
Fig. No. Usad Dascription Fig. No. Usea Description
1 911148-2 1 F.H. SCREW M4xZ5 B89 Tk 1 FIPE COVER (R)
Z a11148-2 1 P.H. SCREW Mdx25 7 bl 1 F. WASHER 24
3 9112739 2 P.H. SCREW M35x50 7t bl 1 PIPE 24
4 811253-5 1 P.H. SCREW M5x30 72 231526-3 1 TORSION 5PRING 26
5 911148-2 1 P.H SCREW M4x25 73 942251-8 2 5. WASHER 10
[i] * 1 HANDLE (L) 74 266201-9 2 H. BOLT M10x25
7 911131-8 2 P.H. 5CREW M4x18 75 941251-5 1 F. WASHER 10
] 687001-1 1 STRAIN RELIEF 76 345145-0 1 GUIDE PLATE
] 682507-4 1 CORD GUARD 78 bl 3 S5CREW
10 664723-0 1 CORDWITH PLUG (3x16x8,5.)) 79 R 3 F. WASHER B
11 911334.5 1 P.H. SCREW Méx20 B0 o 3 CUSHION
12 322049-3 1 HOOK 81 — 3 COVER
13 924206-5 1 T. SCREW M5x10 g2 2720141 1 HANDLE 130
14 842101-7 1 5, WASHER & 83 951168-2 1 SPRING PIN 5-28
15 341305-5 1 STOPPERPLATE g4 FHw 1 BASE
16 931302-2 1 H. NUT M& 85 931401-0 1 H. NUT M8
17 931302.2 1 H. NUT M& g6 042201-3 1 5. WASHER 8
18 942151-2 1 5. WASHER 6 a7 2537524 1 F.\WWASHER 8
19 2530116 1 F. WASHER & ge 232047-8 1 LEAF SPRING
20 i 1 CHAIN 89 253011-6 1 F. WASHER 6
21 i 1 H.BOLT Mé&x18 90 911316-7 1 P.H. SCREW M6x14
22 953106-2 4 RIVET a1 3424054 1 VISEFLATE
23 6520141 4 P.H. SCREW M4x18 92 251679-2 1 H. BOLT M8
24 284010-7 1 REAR COVER a3 342497-0 1 SCREW COVER
25 * 1 SWITCH 94 253052-2 1 F. WASHER 12
26 112111 2 P.H. SCREW Mbx12 o5 342406-2 1 CONNECTOR
27 * 1 WASHER 4 96 9114511 2 P.H. SCREW MB8x30
28 * 1 P.H. SCREW 97 2083744-3 1 F. WASHER 12
28 2630029 1 RUBBER PIN 4 98 311402-8 1 VISE NUT
30 6436504 2 BRUSHHCLDER CAP 99 851116-3 1 SPRING PIN 4-20
31 1810474 1 CARBON BRUSH SET (CB-154) 1345481 1 VISE SCREW (Type 1)
32 1564192 1 MOTORHOUSING (Incl. 2 ea. 100 \ 3236890 1  VISE SCREW(Type2)
Brush Holder, 643653-8 & 101 961012-7 1 STOP RING E-&
Screw M5x8, 913206-0) 102 2716071 1 KNOB 20
3 6810021 2 INSULATIONWASHER 103 266614-5 1 PIN 8
34 343299-7 1 BAFFLE PLATE 104 * 1 HANDLE {R)
a5 211066-7 1 BALLEBEARING 6200LLE 105 * 1 COMPRESSIONSFPRING 4
36 2130516 1 DUST SEAL 10 106 * 1 SWITCH LOCK
37 6244917 1 FIELD ASS'Y {Incl. 2 ea. Garter 107 * 1 LOCK-OFF SWITCH BUTTON
Spring, 654020-2) 108 6520141 1 P.H. SCREW M4x8
38 911938-3 2 SCREWMS5xE5 110 2311020 3 HEX NUT M4
39 6145416 1 ARMATURE ASS"Y (Incl. Fig. 111 931202-6 3 HEX NUT M5
35,36, 39-42) 112 bl i FIX PLATE
40 241314-0 1 FAN 113 2720214 1 HANDLE
41 2132021 1 DUST SEAL 15 114 0511634 1 SPRINGPIN
42 201206-7 1 BALL BEARING 6202LLE 115 931401-0 1 HEX NUT
43 155200-8 1 SAFETY COVER 116 042201-3 1 5. WASHER
44 325530-3 1 SPINDLE 117 2637624 1 F. WASHER
45 2540321 1 WOODRUFF KEY & 118 343546-6 1 VISE PLATE
46 211306-3 1 BALLBEARING 6204LLE 119 265922-3 1 H.BOLT
47 263005-3 1 RUBBER PIN & 120 253731-2 1 F. WASHER
48 2630029 1 RUBBER PIN 4 121 253731-2 1 F. WASHER
49 2312401 1 COMPRESSION SPRINGY 122 a22200-7 1 VISE NUT
50 325518-3 1 SHAFT LOCK 123 951066-2 1 SPRINGPIN
51 2630053 1 RUBBER PIN & (Type 1 Only) 124 322239-8 1 VISE SCREW
b2 b 1 GEARHOUSING 125 311830-7 1 SCREWGUIDE
53 2110617 1 BALLBEARING 6000LLE 126 b 1 SUBBASE
54 981060-6 1 RETAINING RING 5-20 127 bkl 1 SPARKGUARD
65 221628-3 1 HELICAL GEAR 54 128 b 1 SCREWMEX10
56 3129110 1 BEARINGHOUSING 129 ikl 5 SCREWM6Gx20
57 2537558 1 F. WASHER 20 fa0 bl 2 RETAINING RING 5-24
58 HM1276-3 4 P.H. SCREW Mbx585
5% 2241410 1 INNER FLANGE
60 257060-5 1 RING
61 2241371 1 OUTERFLANGE ACCESSORIES
62 2516807 1 H. BOLT M10x25
63 hhbid 1 F. WASHER 24 400 782210-8 1 SOCKET WRENGCH 17
64 Rk 1 H. BOLT M8x40 401 724603.3 1 14" CUT-OFF WHEEL
65 i 1 5. WASHER & 402 1323734 1 VISE ASE’Y (Incl, Fig. 82,83,
66 TR 1 PIPE COVER (L) B5-88,91-95, 97-103)
67 tewnd 1 H. BOLT M8x40 403 134548-1 1 QUICK VISE ASS"Y (Incl. Fig.
68 b 1 5. WASHER B 96, 113-125)
3 Model 2414 12-94
*SeeSenvicaChanga 1
“See Service Change 2
**Sea Sarvice Change 3
M Ses ServiceChangad -

wmrsee Service Changa 5



Oct. 6. 2005 12:29PM

3. Change on Chain, from S/N 617,855E on 2414

Type 1

e

g

Chain: Chrome Color

Type 2

R

—

Black Color
Fig. Description Type 1 Type 2
20 Chain Part #2820056-4 Part #282013-5
{Discentinuead)
21 Hex Bolt Part #251682-3 Part #265380-3
MEx18 {Discontinued)
The above parts are completely interchangeable as a set.

4. Change on Cushion.

Type 1

Fig. Description Type 1 Type 2
78 P. H. Screw Part #911331-1 Part #911349-2
MEx20 M&Gx28

See Service Change b

79 F. Washer Part #253111-2

BO Cushion Part #411387-9

Part #421277-8
Spa Service Changse b

81 Cover Part #342498-8

The above parts are interchangesable as a set.

9 Model 2414

12-94

No. 5809

P.

6



